4-stroke cycle

15A
99A




Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.
Fig.

i1
12
13
14

15

19
20
21
22
23
24
25

26

H x
CONTENTS

Y sy F

CYLINDER EHAD ... ittt s et ntetre e aannnenn
Yy

YL INDER oo et et e e e e e e
ERb&IS V4T b

PISTON & CRANK SHAF T ... e e enaneannn
Ay bYZARIVFE& T2V Y Y

INLET MANIFOLD & FUEL PUMP . ... .o ot e e e
e dLA

CARBURETOR . . ... i it i s ettt e e s
Hhbire T bEIANWES

CAMSHAF T & O PUMP . . ... i i c e tinennnss
NI R WAV i i - BV B S WA Ay}

INTAKE VALVE & EXHAUSTVALVE ... .. it ineiennss
7R

MAGHNET D .. ottt ittt et e e ere e sn s enneesnenns
TG RU G-y

ELECTRIC PARTS .. it ittt e s s n e mannneeens
e Tl

ST ARTER MOTOR .. e e e e e e
JaAA4WARY —4

RECOIL STARTER ... .t ittt narsrceerensssannannss
T4 SN R

T ER HANDLE .. .ot e e e e e e eem e enen
FSAToe TNy

BRIVE SHAF THOUSING ... ...t et e e e e et e
FYr—R(FS3A T T &I~ HRUT)

GEAR CASE (DRIVE SHAFT & WATERPUMP) ............covvnss
FPlr—2(70RSL 7T )

GEAR CASE (PROPELLER SHAFT). . .....oiv i
DIPERA TR v F

SHIF T & STOP SWITCH . .. e e e
27 b (EPEFIVA)

L o | e T = =
AANINTIS g b

SWIVEL BRACKET ..ot e e e et et e st
DS T TSy b

L AMP BRACKET ... . et et et
IR i Ry IV

IO = &= 0 1
WbLHONETaxhaxrs s

BOTTOM COWL & FUEL CONNECTOR ......0vvivi e ininnennns
X~ TazIVy vy

SEPARATE FUEL TANK ... it e et e s
UE—pa3ypo—Jb

REMOTE CONTROL ...ttt ittt et e nnereannnns
FThOYly—

ACCESSORIES ... it e e e s
Pyt JU, F9 b

ASSEMBLY, KT ..ttt ittt e e s neeerneeanennasens
RN Y — b

SPE AL TOOL S .. e s e et am e



DYDY Ay F
CYLINDER HEAD

Fig. 1

He/OlDo 4-stroke Engine Oil




B3 Oty

RS WaES B b % F " %
Hei. No. Part No. Part Name 9,915 Remarks
ALlA
vIvyeNy Farsy—F
11 3HBB01001-0 Cylinder Head Comp. 111
HArw by, ) oF~Ny K
1-2 3H8-01005-0 Gasket, Cylinder Head 111
Sy, 812
1-3 345-01111-0 Knock, 6 — 12 212
F b, YvFay R
1-4 3H8-01013-0 Bolt, Cylinder Head 616 8 — 60
Ty Yy
1-5 940121-0800 Washer 616
B b
1-6 916114-0625 Bolt 212
Ak
1-7 916114-0640 Bolt 111
Ty oy
1-8 940121-0600 Washer 313
FpoN—y Y TNy R
1-9 3HBB01021-0 Cover, Cylinder Head 111
H 2y by Ny RS-
1-10 3HB-01024-0 Gasket, Head Cover 111 Rubber
AL b
1-11 910114-0625 Bolt 414
Ty
112 9401210600 Washer 414
T4 5=Fp 9T T rAAIN
1-13 3R0-71015-0 Filler Cap, Engine Oil 111
OYvr, 31244
114 3R0-07422-0 O-Ring, 3.1 — 24.4 111
A= 75 7 DCPRBE
i-15 9701-1-1103 Spark Plug DCPRGE 2|2

— 64_



RV e
CYLINDER

Fig. 2

/5180 Loctite “518"

HE/0ILD 4-stroke Engine Ol

TO TELL TALE

A=




H oty

RHEE EREREE il an % FTF i %
Ref. No. Part No. Part Name 9,915 Remarks
AlA

YT TSI AT

2~1 3HBBO1100-0 Cylinder — Crank Case Ass’y 111
Sy, 612

241 345-01111-0 Knock, 5 — 12 212
A b, 8- 50

2-1-2 3H8-01012-0 Bolt, 8 — 50 414
Ty

2-1-3 940121-0800 Washer 414
Fab b

2-1-4 916119-0630 Bolt 6|6
Ty

2-1-5 940121-0600 Washer 6|6
Zoy T, 10— 32

2-1-6 3H8-02093-0 Nipple, 10 — 32 111
B by AANT 45

2-1-7 IHB-07636-0 Bolt, Oif Filter 111

2-1-8
TF A A

22 3R3B02301-0 Exhaust Cover 11
F Ay b, LA T A P AN~

2-3 3R3-02305-0 Gasket, Exhaust Cover 111
Fa b

2-4 910124-5625 Bolt 5158
F—ERFy b

2-5 3R3-01030-0 Thermostat 111
Fy oS H—ERY b

2-G 3H6B01031-0 Cap, Thermostiat 111
A Ay b

2-7 346-01032-0 Gasket 111
b

2-8 970103-5640 Bolt 212
T/—FK

2-9 369-60218-1 Anode 111
Fyw S, T/ —F

2-10 3HB8B01143-0 Cap, Anode 111
Ay k

2-11 JIR3-01144-0 Gasket 111
Fb b

2-12 910103-0616 Bolt 111
Al b

2-13 910103-5620 Bolt 212
TV Ty

2-14 3R3-07620-0 Plunger Ass'y 101
AL

2-15 98AB-5-0330 Pipe 111 for tell-tale
Foypw S TY—Ph—

2-16 3R3B07431-0 Cap, Breather Cover i1
7R b

2-17 3R3-07432-0 Gasket 111
2T Y a

2-18 921503-5620 Screw 414
7507, 85— 87P

2-19 398-06972-0 Clamp, 6.5 — 67P i1
7507, 8.5 - 47.5P

2-20 308-06972-0 Clamp, 6.5 — 47.5P 111
N

2-21 910103-0812 Bolt 101
IR

2-22 98AB-5-0130 Pipe 11

o 66_



SRV
Fig. 2 CYLINDER

Loctite “518”

He/oll 4-stroke Engine Ol

A=TO TELL TALE

- 67.._



EH Qrty

RbES aEe B i # FIF " &
Fef. No. Part No. Part Name 99115 Hemarks
A1 A

7y

2-23 338-02215-0 Clip 2|2
A A WS

2-24 3R3-07421-0 0Ol Level Gauge 111
AANT A NG Ty

2-25 3R0-07615-0 Oll Filter Ass’y 111
AANA I L—FT v

226 3R3-07410-0 Ol Strainer Ass'y 111
R

2-27 98AH10-0200 Hose 111
AT N R R R 11V

2-28 624-34147-0 Band, Lead Wire 150 212
Tl— b, AL

2-29 3R3-07441-0 Plate, OQil Pan 111
H A w b

2-30 3R3-07442-0 Gasket 212
)b b

2-31 3R3-61017-0 Bolt 6|6
Ty vy

2-32 940103-0800 Washer 616

— 68 —



HRb&OZ 0247

&
Fig. 3  PISTON & CRANKSHAFT




RULES B il i # FTF i &
Ref. No. Part No. Part Name 2.9/158 Hemarks
AlA
A/ VR
31 3R3-00030-0 Crankshaft Ass'’y 1]
AGN(T w0 t=1.5 4]
3-2 3H8-07407-0 Bearing (Black) 414 —Y - 0,006
AT 5 ) t=1.5" 0.006
3HB-07408-0 Bearing {Brown) 414 =Y - 0.012
[ N
3-3 JH8-00001-0 Piston 212
E'A b2 0.5 mm O/ AT a
3H8-00004-0 Piston 0.5 mm O/8 212 Option
EXbyusbys
3-4 3H6-00011-0 Piston Ring Top 212
Ex by ry by 705 mm0O/S F S g
3H6-00014-0 Piston Ring Top 0.5 mm 0/S 212 Option
Ex b deho N
=5 3H6-00012-0 Piston Hnig 2nd 212
EX byl w sy K05 mmOS AT g
3H6-00015-0 Piston RAnig 2nd 0.5 mm 0/S 2|2 Option
[ S R Y
3-6 3H6-00013-0 Piston Ring Oil 212
EA N2 74005 mmOjS AT a
3HE-00016-0 Piston Ring Oil 0.5 mm O/8 212 Option
S AV
3-7 3H6-00021-0 Piston Pin 2|2
TYw T, EAbE Y
3-8 3H6-00024-0 Clip, Piston Pin 414
avuy BF oy
3-9 3R0-00040-0 Connecting Rod Ass’y 212
B b, avay B
3-9-1 3H6-00059-0 Bolt, Connecting Rod 414
S Tk
3-10 3T5-10131-0 Key, Magneto 111
RoAT =Y F—
3-11 31T5-00131-0 Koy, Drive Pulley 111
A ANy, 32 ~48 -8
3-12 3H8-00121-0 Oil Seal 32 — 48 — 8 111
AANY =), 32—44—9
3-13 3R3-00121-0 Oil Seal, 32 — 44 — 9 111

e 70,_



ALy b7ARIVE& T a2zl
Fig. 4 INLET MANIFOLD & FUEL PUMP

4-stroke Engine Oil



8 oty

RHES | HRES % & ar %
Hef. No. Part No. Part Name 9.9018 Remarks
ALA

A lw h=wodkb F

4-1 3R3-02010-0 Inlet Manifold 111
SV

42 3R3-02104-0 Gasket 111
Jwg, 8-—-12

4-3 345-01111-0 Knock, 6 — 12 212
Fob b

4.4 916114-0645 Bolt 414
Ty Yy

4-5 940121-0600 Washer 414
75 w7, 8.5 — 14L

4-6 345-06915-0 Clamp, 6.5 — 14L 111
Ay b, F¥ Ty

4-7 3R0-02011-0 Gasket, Carbureter 212
A ab—%

4-8 3R0-03952-0 insulator 111
TFHA oY

4-9 3HB-02410-0 Air Silencer 111 with collars
QY. 1.9 388

4-10 3F3-02012-0 O-Ring, 1.9 — 38.8 111
A b, 6— 100

411 3R0-03215-0 Bolt, 6 — 100 2|2
Ty

432 9240103-0600 Washer 212
AT

4-13 98AB-7-0110 Pipe 111 for breather
KA

414 3C7-02215-0 Clip 212
T ax T

4-15 3HB-04000-0 Fuel Pump 1)1
oYy, 35—-257

4-16 345-62415-0 0-Ring, 3.5 — 25.7 111
F b

417 910103-5625 Bolt 212
AT

4-18 98AB-5-0320 Pipe i1
AT

4-19 98AB-5-0150 Pipe 111
PR NIV

4-20 369-02230-0 Fuel Filter 111
7Yy

4-21 338-02215-0 Clip 414

— 72w



WA
CARBURETOR

Fig. 5




B% o'ty

RHEES Mg B i FTF % =
Hef. No. Part NMo. Part Name QAQ 1;; Hemarks
5.1 3H8-03200-1 gatbzr‘;tirj;x;s:’/y i|-
IR3-032001 | carbuteter Avery -1
541 | 3HB-03221-0 |* Fleat Chambor 1]
3R3-03221-0 |* Float Chamber - |1
5-1-1-1 | 3R3-03222-0 |** 8-%{:97,}:@25 E]J}ni;w{ 111
5.1.1-2 | 3R3-03315-0 |* Zifn;;’;éo?{;.ﬂ o - 11
5-1-1-3 | 3R3-03314-0 *gofl}sbéai;) 7 -1
5.41-4 | 3R3033160 |** sren” —1 1
5-1-2 922503-6414 |* S?\cfegv:l 414
5-1-3 | 369-03186-0 |* écfegﬁ 3.3
54-4 | 3R3-03231-0 | * Float | 11
54-5 | 3F3-032320 |* Am 155%\0;‘:% ) 11
546 | 3R3-03240-0 | * Floar\ VZD(JT.J'”" 11
517 | 344-032480 |* i 11
518 | 3R3-03234-0 |* Serew 11
5-1-9 3H8-03252-0 |* n);qafn:/néig 11
3R3-03252-0 |* n);;ifnyN{)zZz“l}el/ i
5-1-10 | 3H8-03251-0 |* ,Gafnﬁig%é e 1|~—
3R3-03251-0 | * h)llla{in\/‘lg‘t;'iz); o — |1
5411 | 3HB-032550 | * Slomdetiie 1]-
3R3-03255-0 |* éf@i@%wso — |1
54412 | 346-032560 | * Rubbercars 11
51-13 | 3R3-03180-0 |* scion’ 11
51-15 | 3R3-03292-0 | * Drein Sorew 11
5116 | 3R3-03293-0 |* Zajaﬁfét‘” 11
5-1-17 | 334-03242-0 |* (;LG’:,Z}%‘{: 11
5118 | 3R3-03181-0 | * carburater Gover 11
5-119 | 3R3-03182-0 | * Gasket. Garbrstar Cover il1
5.1.20 | 346-03265-0 | * SionBerers 11
5-1-21 | 346-03267-0 |* g\p?;rl\)gyl\}/l\ i1
5.1-22 | 3R3-03410-0 |* Auto By.Sturier Asey 11 with O-Ring
5-1-23 | 3R3-03411-0 |* ;Téﬁ:ir 11
51-24 | 360-03186-0 | * serom” 11
5.1-25 | 3R3-03311-0 | * Rubber Boot | 1
5126 | 3R3-03312:0 |* LinkAed. — |1




HE/OL (3 4-stroke Engine Oil

_75 —

Fig. 6

N v T bE&F
CAMSHAFT & Ol

A
L

W7
PUMP




a1 Oty

RES HES ) an FTF w &
Ref. No. Part Mo, Part Mame 9.9(15 HRemarks
AlA

N

6-1 3R3-07010-0 Camshaft Ass’y 111
[l

6-1-1 3HB-07246-0 | Pin 11

-2
AR

§-3 3H8-07600-0 Ol Pump 111
Oy, AANELT

G-4 G-Fing, Oil Pump incl. oll pump
oYy, 15— 155

6-5 3HB8-07835-0 O-Ring, 1.5 —~ 155 212
oYy, 15-107

66 3HB-07632-0 0-Ring, 1.5 — 10.7 111
o)y, 15—-85

6-7 3HB-07631-0 D-Hing, 1.5 — 85 111
N

6-8 910103-5635 Bolt 313

5-9
A AN, 18358

6-10 3HB-07025-0 Oil Seal, 18 — 35 — 8 111
Ry 7

G111 3H8-10062-0 Driven Pulley 111
;‘u.”.

6-12 309-00131-0 Kay 111
A b

6-13 910114-0620 Bolt i1
Ty iy, 8.5 -19 - 3.2

6-14 3H8-10066-0 Washer, 6.5 — 19 — 3.2 111
Ty v, 1422525

6-15 3R3-10067-0 Washer, 14.2 — 25 — 2.5 111
N AVAS)

6-16 3H8-10060-0 Drive Pulley 1711
AR

817 3HB-10063-0 Plate 212
+y b

6-18 3H8-10068-0 MNut 111
Wy 77wy y

6-19 3H8-10069-0 Lock Washer 101
7437~ b

6-20 3HB-10061-0 Timing Belt 111




A WF—=INNT & A INIT
Fig. 7 INTAKE VALVE & EXHAUST VALVE

12




RBWES HaaEs ) Sh FIF " &
Ref. No. Part No. Part Name 99115 Remarks
AlA
AT =T NNT
7-1 3M3-07201-0 Intake Valve 2|2
bt AV . WAV )
7-2 3HB-07202-0 Exhaust Valve 212
V=, INISLT R A
7-3 3R3-07204-0 Seal, IN Valve Stem 212 Black
=y EXONIVT AT A
7-4 3R3-07206-0 Seal, EX Vaive Stem 2|2 Green
IWT RS T
7-5 3H6-07203-1 Valve Spring 414
= b, RNNTRTY LT
7-6 3H6-07205-0 Seat, Valve Spring 4|4
Yg =g, SN)NT AT T
7-7 3H6-07221-0 Aetainer, Valve Spring 44
Dy 4
7-8 3H6-07223-0 Cotter 8|8
[y R N
7-8 3HB-07235-0 Hocker Arm 414
27 a
7-10 3H8-07238-0 Screw 4|4
F v b
7-11 IHB-07237-0 Mut 4|4
YT b, Oy AT — L
7-12 3H8-07226-0 Shaft, Rocker Arm 2|2
-
7-13 3HB-07239-0 Collar 3(3
2y T
7-14 3HB-07225-0 Spring 3|3 4 =30
YAy
7-15 3H8B-07229-0 Spring 111 2 =51
Twiy, 13.2 218 - 2.0
7-16 3R3-07227-0 Washer, 13.2 — 218 — 2.0 111
Ty Yy
717 3HB-07227-0 Washer 8|8




Fig. 8

RN
MAGNETO




B a'ty

REEE EBES # fit % FTF " &
Ref. No. Part No. Part Name 9.9|15 Remarks
AA
TIARANI YT
8-1 3H8-06096-0 Flywheel Cup 101 with ring gear
VAR
8-2 931121-1600 Nut 111
Ty Yy, 16— 27 — 3.2
83 3H8-00133-0 Washer, 16 — 27 — 3.2 111
AT F =T v
8-4 3H8-06023-0 Alternator Ass’y 111
AT a
8-5 921503-6630 Screw 33
Ty
8-6 940203-0600 Washer 313
7507, 85— 14L
8-7 345-06915-0 Clamp, 6.5 — 14L. 111
A7 a
8-8 921503-0616 Screw 111
TSy b ANE F—F
8-9 3HB-06008-0 Bracket, Alternator 111
A7 Y a
8-10 910103-7625 Screw 33
Jwo,68—-12
8-11 345-01111-0 Knock, 6 — 12 2|2
sV AL
8-12 3HB-06071-0 Pulser Coil 111
Z0Y a
8-13 921503-6516 Screw 212
CD 1Lz }\
8-14 3HB8-06060-0 C.D. Unit 111
Ak
8-15 910103-0620 Bolt 2|2
Tyvyy, 68-16-15
8-16 3C8-66308-0 Washer,6 — 16 — 1.5 414
a— K7 wi, CD.amy b
8-17 3H8-06167-0 Cord Ass’y, C.D, Unit 1|1
LU MYy T Ty b
8-18 3H8-06901-0 Electric Bracket 111
T hGN— 85 -12-2
8-19 3F3-06920-0 Mount Rubber, 85 — 12 — 2 616
75—, 62-9-93
8-20 353-76079-0 Collar, 6.2 —9 — 9.3 313
B b
8-21 910103-6625 Bolt 313
Tyovy, 61615
8-22 3C8-66308-0 Washer, 6 — 16 — 1.5 6|6
7507, 8.5 —867P
8-23 398-06972-0 Clamp, 6.5 — 67P 2|2
A7V a
8-24 921503-0616 Screw 212
A7y arafi
8-25 3HB-06040-0 Ignition Coil 111
TS T F ey T
8-25-1 3HB-06921-0 Plug Cap 212 resistance
B b
8-26 910103-5625 Bolt 2|2
TSTB, TNy~ 1N 4 for MF
8-27 3A3-76037-0 Plug B, Cable Terminal 414 2 for EF & EP




Fig. 9

TS by iy
ELECTRIC PARTS




B oty

RbES HaEs Y fi # FIF # %
Ref. No, Part No. Part Name 9.9|15 Remarks
AlA

Ay —FEe—H

9-1 3C8-76010-1 Starter Motor 101 For EP & EF Flg. 10
Fb b

9-2 910103-7825 Bolt 2|2 For EP & EF Fig. 10
IR R T E—F

9-3 3R3-76009-0 Band, Staeter Motor 111 For EP & EF Fig. 10
G A =G

9-4 3C8-76007-0 Rubber, Starter Motor 111 For EP & EF Fig. 10
A b

9-5 910103-6818 Bolt 111 For EP & EF Fig. 10
A7 =5y /AR

9-6 3HB-76040-0 Starter Solenoid 111 For EP & EF Fig. 10
VIFT e ALY

9-7 3R3-76060-0 Flectifier 111 For EP & EF Fig. 10
H b

9-8 910103-5625 Bolt 2|2 For EP & EF Fig. 10
Ny P i) a— R

9-9 3B82-76120-0 Battery Cord 111 For EP & EF Fig. 10
Faw S, Ny T Y- F

9-10 3B7-76145-0 Cap, Battery Cord 101 For EP & EF Fig. 10
AG—F -}

9-11 3R3-76141-0 Starter Cord 111 For EP & EF Flg. 10
Fyy S a—§

9-12 3A3-76145-0 Cap, Cord 212 For EP & EF Fig. 10
T a—RT7AYT vy

9-13 3C7-76062-1 Fuse Wire Ass’y 111 |For EP & EF Fig. 10, 204
ANRT b a—X

9-14 353-76213-0 Spare Fuse 1|1 |For EP & EF Fig. 10, 204
NA ey b TT Y

9-15 JR3-71040-0 Pilot Lamp Ass'y 111
AL YT AANT Loy

9-16 3H6-07611-0 Switch, Oil Pressure 1)1
J—= R4 24 v F

9-17 3H8-07613-0 Lead Wire, Switch )1 with grommet
N ha—F

9-18 3H8-72678-0 Separate Cord (Black) 111
AV : N R Y Y 1 for MF & EF

9-19 3A3-76037-0 Plug B, Cable Terminal 212 2 for EP
Fob b

9-20 910103-6612 Bolt i1 For EP & EF
v 07, 7T 80P

9-21 353-06972-0 Clamp, 7 — 80P 111




RY—HE—F
Fig. 10 STARTER MOTOR




RUEES MmEs il fin G2 FTE " &
Ref. No., Part No. Part Name 9.9!15 Remarks
AlA

ARE -5

10-1 3C8-76010-1 Starter Motor 111 ForEF & EP
EoAv7wy

10-1-1 3C8-76015-0 Pinion Ass'y 111
Ty

10-1-2 3C8-75015-0 Washer 111
TS UHRINT Ty

10-1-3 | 3C8-75014-0 Brush Holder Ass’y 111
A7 Y a

10-1-4 921521-6408 Screw 2|2
Ty

10-1-5 3C8-75016-0 Bushing 1 111
Ty T2

10-1-6 3C8-75017-0 Bushing 2 101
oyrr

10-1-7 3C8-76018-0 O-Ring 101
T vy

10-1-8 240103-0600 Washer 101
ATV T Ty

10-1-9 941303-0600 Spring Washer 212
o b

10-1-10 | 930203-0600 Nut 212
Rk

10-1-11 | 3C8-75019-0 Bolt 212
ALY Ty

10-1-12 | 941321-0500 8pring Washer 212
Ty vy

10-1-13 | 940221-0500 Washer 212




a4 WA —%
RECOIL STARTER

Fig. 11

S

1-9
1-10—

1- 8

~85 —




RHES BaES ) At FTE H &
RAef. No. Part No. Part Name RN Remarks
AlA
YaA WAy —5T v
11-1 3R3-05090-0 Recoil Starter Ass'y 111
ARG =B =R
11=-1-1 3H8-05105-0 Starter Case 111
Ay ~HATY vy
11-1-2 3HB-05004-0 Starter Spring 111
Y
11-1-3 3R3-05106-0 Reel 111
SF oy b
11-1-4 3R3-05003-0 Ratchet 111
EY 7, d=10
11-1-5 3R3-05011-0 E-Ring, d=10 E
Yy —wA Ty vy
14-1-6 3R3-05012-0 Heturn Spring 111
5F =y FAA R
11-1-7 3H8-05123-0 Ratchet Guide 111
AN YANY
11-1-8 | 3R3-05007-0 Friction Spring 111
A N A
11-1-9 3R3-05006-0 Friction Plate 111
A b, AF -5 %7k
11-1-10 | 3R3-05138-0 Bolt, Starter Shaft 111
AN = 1—F
11-1-11 | 3R3-05013-0 Starter Rope 101
ARE —=HINvFI
11-1-12 | 3C8-05019-0 Starter Handle 111
Fv S AY—FNv PN
11-1-13 | 3R3-05131-0 Cap, Starter Handle 111
AL ~Hxaw
11-1-14 | 3R3-05252-0 Starter Lock 101
2Ty
11-1-15 | 3R3-05216-0 Spring 1|1
D G IN e R
11-2 3R3-67503-1 Seal Plubber, Starter 101
A b
11-3 910103-6620 Bolt 212 1 for EP & EF
AN
910103-6630 Bolt 111 2 for EP & EF
Ty, 851815
11-4 3C8-66308-0 Washer, 6.5 — 16 — 1.5 313
T = ATY T
11-5 3R3-05258-0 Arm Spring i1
N b AN~
11-6 3R3-06308-0 Belt Cover i1
F v b
11-7 3F3-76042-0 Nut/ 212
AT~ 6.2 -9 21
11-8 3R3-06303-0 Collar, 6.2 — 9 — 21 2|2
AV A
11-9 3R3-06302-0 Mount Rubber 2|2
RV
11-10 910103-6630 Bolt 22
Ty iy, 616~ 1.5
11-11 3C8-66308-0 Washer, 6 — 16 — 1.5 2|2
A5 62-9-174
11-12 3A0-76079-0 Collar, 6.2 —9 — 7.4 2|2
FIL
11-13 | 910103-6620 Bolt 2|2
7507, 65—47.5P
11-14 309-06972-0 Clamp, 6.5 — 47.5P i1
757, 65~ 67P
11-15 398-06972-0 Clamp, 6.5 — 67P EP & EF only
H5—, 85-105~ 10
11-16 3H6-63619-1 Collar, 6.5 — 105 — 10 101 2 for EP & EF




F 45N R
Fig. 12 TILLER HANDLE

H 7 D Loctite 271
B 95T 2.4.C with Tefion



B8y o'ty

RES HBaEs il N # FIF B &
Ref. No. Part No. Part Name 99115 Remarks
Al A

7378

121 3VY3-63059-0 Cover 111 For MF & EF
1)

12-2 3V3-63043-0 Pulley 111 For MF & EF
-

12-3 3V3-63045-0 Case 111 NSS For MF & EF
AT Y a (10 — 16 X 1/2)

12-4 3V3-63047-0 Screw (10 — 16 X 1/2) 11 For MF & EF
Aty BV =T

12-5 aV3-63600-0 Throttle Cable 2|2 For MF & EF
A =T

12-6 3V3-63609-0 Sleeve 111 For MF & EF
AFTFY TNy KIVT —da

12-7 3V3863011-0 Steering Handle Arm 111 For MF & EF
AL b (M5 X 16)

12-8 910803-0516 Bolt (M5 X 16) 212 For MF & EF
HIb b (M5 X 18)

12-9 910803-0516 Bolt (M5 X 16) 111 For MF & EF
ST ARy BTy

12-10 3V3-63034-0 Knob-Throttle Friction 111 For MF & EF
ASY T

12-11 3V3-63036-0 Spring 111 For MF & EF
Uy 7 Ay MT7Y T Vel

12-12 JIV3-63035-0 Lock-Throtile Friction 111 For MF & EF
AL b (M6 X 25)

12-13 910803-8625 Bolt (M6 x 25) 111 For MF & EF
T4 T—F a7

12-14 3V3-63041-0 Tiller Tube 111 For MF & EF
SR ATw b

12-15 3H8-72019-0 Lable-Throttle 111 For MF & EF
Ay b B

12-16 3V3-63098-0 Throttle Handle 111 For MF & EF
T T

12-17 3V3-83012-0 Grip 111 For MF & EF
AbwT ALy F

12-18 3V3-06930-0 Stop Switch 111 For MF & EF
g —3

12-19 3V3-63063-0 Retainer 111 For MF & EF
Ty

12-20 3V3-63102-0 Bushing 212 For MF & EF
Ty

12-21 3V3-63108-0 Washer 2|2 For MF & EF
VLT iy

12-22 3V3-63109-0 Wave Washer 111 For MF & EF
Ty vy

12-23 3V3-63106-0 Washer 111 For MF & EF
Ty by AFT Y T A

12-24 3V3562001-0 Bracker-Steering Arm 111 For MF & EF
AL b (M10 X 80)

12-25 8102031080 Bolt (M10 X 890) 212 For MF & EF
AR

12-26 3V3-63103-0 Plate 1)1 For MF & EF
AL wFN oy

12-27 3V3-76039-0 Switch Housing 111 For EF
7Yy

12-28 3V3-06938-0 Clip 111 For EF
Ay F

12-29 3V3-76026-0 Bwitch 111 For EF
RN, AF— b

12-30 3R3-72055-0 L.abel, Start 191 For EF




FSA T T b0 YT
Fig. 13 DRIVE SHAFT HOUSING




B @'ty

RIES W Es il fin % FlF W B
Ref. No. Part No. Part Name 99115 Remarks
AlA
FoA4 7oy 7 b oo rs”
13-1 3V3561020-0 Driveshaft Housing “S” i1 Short
Ko7y hoow
3Y3561030-0 Driveshaft Housing “L” i1 Long
E47AV2 NN ECPA
13-2 3V3-61031-0 Mount-tipper 212
27 Y 2 (M8 X 0.98)
13-3 910803-0825 Screw (M8 X 0.98) 414
=il
13-4 3V3-61022-0 Seal 111
A A b
13-5 3V3-61023-0 Gasket 111
KLt vrss
13-6 3V3-61024-0 Drain Plug 111
FPIN e
13-7 3V3s61208-0 Cover 11
AT w b
13-8 3V3-61207-0 Gasket 111
AV o (M6 X 18)
13-9 910803-8616 Screw (M6 X 16) 8|8
=
13-10 3V3-66043-0 Seal 1)1
Vo= F a—"7
13-11 3V3-65100-0 Water Tube 101 Short
A= HF a7
3V3-65110-0 Water Tube 11 Long
PO A
13-12 | 3R3-65206-0 Seal Rubber 111 Upper
A A N —I
13-13 3IV3-60223-0 Oil Seal 111
D
13-14 3Y3-67116-0 Seal 111
75y b
13-18 3V3-65101-0 Bracket 101
A7
13-16 3V3-65102-0 Sleeve 111
AR
13-17 3V3561210-0 Cover 111 Port
Fp N —
13-18 aV3sSe1211-0 Cover 11 Starboard
A7) 2 (M6 X 55)
13-19 921503-0655 Screw (M6 X 55) 4|4
Fw b (MB)
13-20 930403-0600 Nut (M86) 414
IN IR
13-21 3V3-61213-0 Bumper 212
Tty b
13-22 3V3-61212-0 Grommet 111
vy
13-29 AV3-01111-0 Dowel Pin 212
RATT57
13-30 3V3-07257-0 Pipe Plug 111




Fr—2(FSA T % T P& r—HRUT)
Fig. 14 GEAR CASE (DRIVE SHAFT & WATER PUMP)

2.60 IN./102MM L
TORPEDO DIA. -
NON-BIGFOOT s

BO

i 7 D» Loctite 271 -
{8 D» RTV Silicone Sealer
B 87 D Super Duty Gear Lubricant

H 95T 2.4-C With Teflon




RUMES HWaEs B Gl FIE i &
Ref. No. Part No. Part Name 991156 Remarks
AlA

Fyoago vy

14-1 3V3560000-0 Giear Housing 111
YRR YA R AV

14-2 3VY3-60014-0 Bushing-gear housing 101
FLoA7Y

14-3 3V3-60005-0 Drain Screw 111
Y Ty

14-4 3V3-60006-0 Sealing Washer 111
AY —T Ty

14-5 3V3-64328-0 Sleeve Ass'y 111
AT

14-6 3IV3-60238-0 Sleeve 111
Ty

14-7 3V3-60213-0 Bushing 111
ATV a T TFy b

14-8 3V3-60236-0 Screw Plug Kit 11
=TIy vy

14-9 3V3-60006-0 Sealing Washer 111
AT Y-

14-10 3V3-60206-0 Screen 111
A7 1) a (250 X .875)

14-11 3V3-60205-0 Screw (.250 X B75) 111
T/)=FTyy

14-12 3V3-64218-0 Anode Ass’y 101
A7 Y 2 {250 X 875)

14-13 3V3-60205-0 Screw (.250 X .875) 101
=

14-14 3V3-65036-0 Seal 111
E=d ¥ (13 — 26)

14-15 3V3-64020-0 Pinion Gear (13 — 26) 111
Ty vy, ATAb

14-16 3V3-64021-0 Washer-thrust 111
N7y

14-17 IV3-60211-0 Bearing 111
g = F R TN L

14-18 3V3-85017-0 Waier Pump Base 111
H Ay b

14-19 3V3-65020-0 Gashet 1)1
b

14-20 3V3-85039-0 Seal 111
Vy—3

14-21 3V3-65201-0 Retainer 1)1
2 2 (#10 X 50)

14-22 3V3-65202-0 Screw (#10 X .50) 111
g7 Py

14-23 3V3-66031-0 Quad Ring 111
A AN~

14-24 3V3-60223-0 Oil Seal 212
ARk

14-25 3V3-64084-0 Gasket 11
Dok = Fa—T

14-26 3V3-65035-0 Water Tube 11
Tz A AT L—}

14-27 3V3-65025-0 Face Plate 111
FIN—TF w

14-28 3V3-65016-0 Cover Ass’y 11
A wH—}

14-29 3V3-65011-0 insert 111 NSS
=

14-30 3V3-65014-0 Seal i1




FYr—2Z(FSA4 T2+ T P&V 4 —FRT)
Fig. 14 GEAR CASE (DRIVE SHAFT & WATER PUMP)

2.60 IN./102MM e

TORPEDO DIA. o

NON-BIGFOOT |
AN

7 Loctite 271 .
ATV Silicone Sealer 8- 3,,/!

{87 D» Super Duty Gear Lubricant

[ 95 e 2.4-C With Teflon

_93_



RMES MaEs il an FTF B &
Ref. No. Part No. Part Name 9.9]15 Remarks
AA
1R
14-31 3V3-65021-0 impeller 11
Fe T Y
14-32 3V3-65022-0 Key Ass'y 111
Ty Yy
14-33 3V3-65023-0 Washer 212 NSS
AR
14-34 3V3-65205-0 Guide 111
A b (M6 X 30)
14-35 910103-0630 Bolt (M6 X 30) 5|5
Ty Uy
14-36 940103-0600 Washer 111
F LT ]‘
14-37 3V3-66011-0 Cam-shift 111
Y7 b7 b
14-38 3V3-66012-0 Shift Shaft 111 Short
Y7 by 7 b
14-38 3V3-66013-0 Shift Shaft 111 Long
+ v |k (M8)
14-39 930203-0600 Nut (M6) 111
TS
14-40 3V3-66241-0 Coupler 101
ST v w7 M (T 909
14-41 3V3-66213-0 Shift Shaft (Upper) 111
EYy
14-42 945303-0600 E-Ring 101
RoA47v %7 b
14-43 3V3-64301-0 Drive Shaft i1 Short
FoA4 77 b
14-43 3V3-64302-0 Drive Shaft 111 Long
AFAP Ty
14-44 3V3-64334-0 Thrust Washer 101




Fpr—2(FORS 4T })
Fig. 15 GEAR CASE (PROPELLER SHAFT)

2.60 IN./102MM
TORPEDO DIA.
NON-BIGFOOT

H 7 D Loctite 271

m Super Duty Gear Lubricant
Ej@ Anti-Corrosion Grease

[ 95D 2.ac with Tefion



183 Gy

RES Bk B Y % F w &
Hef. No. Part No. Part Name 9.9|15 Remarks
AlA

01— 57

15-45 3V3-60215-0 Foller Bearing 111
71w

15-46 3V3-60311-0 Cup i1 NES
74— P (13 - 28)

15-47 3V3-64010-0 Forward Gear (13 — 26) 111
Ty

15-48 3V3-64011-0 Bushing 111
V2N

15-49 3V3-64223-0 Cam Follower 101
7oy FT v

15-50 3V3-64215-0 Clutch Ass’y 111
TRy

15-51 3V3-64217-0 Cross Pin 111
RTY T

15-52 3V3-84221-0 Spring 111
PA=RaS R A

15-53 3V3-64211-0 Propeller Shaft 111
JIR—ZAF ¥ (13 — 26)

15-54 3V3-64030-0 Heverse Gear (13 — 26) 111
7Y v Tde 7

15-55 3V3-60101-0 Bearing Carrier 111
cyrr

15-56 3V3-60103-0 0-Ring 111
Ty oy

15-57 3V3-60102-0 Bushing 111
A4y =N

15-58 3V3-60111-0 Oil Seal 11
AA N =V

15-59 3V3-60115-0 Oil Beal 111
AL b (M8 X 50)

15-60 910803-5850 Bolt (M8 X 50) 111
Al (M8 X 30)

15-61 910803-5830 Bolt (M8 X 30) 2|2
Tans

15-62 3V3-64107-0 Propeller 111
TG4y b

15-63 3V3-64121-0 Propeller Nut 111
AT A RNT

15-64 3V3-84231-0 Thrust Hub 101
AN

15-65 AV3-64233-0 Spacer 111




LI PER by T RARA wF

&
Fig. 16 SHIFT & STOP SWITCH

Chemtool Duralube Special E



B Oty

RNE= HimES il it # FIF W &
Ref. No. Part No. Part Name 9.9]15 Remarks
ALA

A7 Y 4 (M8 X 20)

161 921503-0620 Serew (M6 X 20) i1 For MiIF & EF
FprX—

16-2 3VY3-67004-0 Cover 111 For MF & EF
FH =, Fo NL R( 7 bw—7%)

16-3 3A3-67578-0 Decal-F, N, R (Shift Mark) 111 For MF & EF
271 4 (M60 X 20)

16-4 910803-0620 Screw (M60 X 20) 313 For MF & EF
Ay b= TSy b

16-5 3V3.83822-0 Throttle Cable Bracket 111 For MF & EF
IV b (MB0 X 20)

16-6 910803-0620 Bolt (M60 % 20) 111 For MF & EF
Ty

16-7 3V3-66308-0 Washer 111 For MiF & EF
T Ty

16-8 3V3-63611-0 Pulley Ass’y 111 For MF & EF
Ty

16-9 3V3-63618-0 Bushing 111 For MF & EF
Fw b (MB)

16-10 930403-8600 Nut (M8) 111 For MF & EF
Ay MYy

16-11 3H3-63617-0 Throttle Link 1)1 For MF & EF
VRNV A R B E N

16-12 3Y3-67003-0 Shift Platform 111 For MF & EF
Dy

16-13 3Y3-66115-0 Seal 111 For MF & EF
Ak e/ ) Va4

16-14 945503-0500 Retaining Ring 212 For MF & EF
Ay AR Y

16-15 941403-1000 Wave Washer 111 For MF & EF
7Aooy

16-16 9455031000 Retaining Ring i1 For MF & EF
VAV .

16-17 AV3-66110-0 Shift Handle 111 For MiF & EF
e A

16-18 3V3-66135-0 Shaft 111 For MF & EF
7y vy

16-19 3V3-66134-0 Shift Link 111 For MF & EF
AN AN

16-20 3V3-66122-0 Shift Lever 111
27 2 (M5 X 12)

16-21 910803-0512 Screw (M5 X 12) 111
KU NY T by e b

16-22 3V4-66135-0 Horizontal Shift Shaft 111
A vy -y g LR-

16-23 3V4-66225-0 Interlock Lever 111
FJb b (M5 X 35)

16-24 910803-0535 Bolt (M5 X 35) 111
AT T

16-25 3V3-66112-0 Spring 111
2T T

16-26 3Y3-66117-0 Spring 111
AN

16-27 3V3-66116-0 Plate 111
HIL k(M5 X 12)

16-28 910803-0512 Bolt (M5 X 12) 212
AbTwS

16-29 3V3-66118-0 Sitrap 171
HU T (M6 X 20)

16-30 910803-0620 Bolt (M6 x 20) 212




p &
Fig. 16 SHIFT & STOP SWITCH

Chemtool Duralube Speciat E



B oty

RHES | HRES s @ & Tr W%
Ref. No. Part No. Part Name 9.9/15 Remarks
AlA
=
16-31 3Y3-76116-0 Seal 111
APy TRy T
16-32 3V3-06830-0 Lanyard Stop Switch 101
17—
16-33 3V3-76027-0 Retainer i1
ALy T2y Fu—T
16-34 3V3-06821-0 Lanyard 1)1
=71 (Bin)
16-35 3V3-06902-0 Cable Tie (8 in.) 3|3
74 Y
16-36 3R3-05217-0 Wire 111 For MiF & EF
75w b
16-37 3V3-76081-0 Bracket 111
FIb b (M5 X 12)
16-38 910803-0512 Bolt (M5 x 12) 111
A wF
16-39 IV3-76080-0 Switch 111 For EF
AR
16-40 3V3-76083-0 Plate 111 For EF
A7 Y 4 (M35 X 20)
16-41 910803-3520 Screw (M3.5 X 20) 212 For EF

- 100 -



27 b (EPEFIVA)

Fig. 17 SHIFT (For EP)

Chemtool Duralube Special

]
;
{ o5 (n

- 101 —




RUH= BEES il o # FTE W &
RHef. No. Part No, Part Name 99|15 Remarks
AlA

Je~barbo—7 Iy bk—L

17-10 3V3-66126-0 Remote Control Platform 111 For EP
IV b (M6 X 20)

17-11 910803-0620 Bolt (M6 X 20) 313 For EP
F1IN—

17-12 av3.76118-0 Cover 111 ForEP
M A A N ZAC

17-14 3V3-66129-0 Shift Shaft Lever 111 For EP
AL b (M5 X 12)

17-15 910803-0512 Bolt (M5 X 12) 111 For EP
YIRNYUITT v

17-16 3V3-05221-0 Shift Link Ass’y 111 For EP
oy b

17-17 3V3-05243-0 Socket 111 For EP
Fw b (#10)

17-18 3V3-05247-0 Nut (#10) 111 For EP
EzYwT

17-19 945503-0500 E-Clip 101 For EP
AV R VZAE

17-21 3V3-63711-0 Shift Lever 111 For EP
Ty

17-22 3V3-05224-0 Bushing 111 For EP
BV b (M8 X 20)

17-23 910803-0620 Bolt (M6 X 20) 111 For EP
y7—J

17-24 AV3-63733-0 Retainer 111 For EP
7" 7 va j” W }

17-25 3V3-83735-0 Push Nut 111 For EP
Ay M brs—

17-26 V3-63712-0 Throttle Lever 111 For EP
)5

17-27 3V3-63733-0 Retainer 111 For EP
Ty vaty b

17-28 3V3-63735-0 Push Nut 111 For EP
AL b (M6 X 45)

17-29 910803-0645 Bolt (M6 X 45) 111 For EP
Ty

17-30 3V3-63721-0 Bushing 111 For EP
A4 K

17-31 3V3-05223-0 Slide 111 For EP
V7yAq4=vy) vy

17-33 945503-0300 Retaining Ring 111 For EP
Tty b

17-34 3V3-67162-0 Grommet 111 For EP
i

17-36 3V3-06972-0 Glamp 111 For EP
R b (M5 X 2)

17-37 910803-0512 Bolt (M5 X 2) 111 For EP

- 102 ~



I 4 NIT S5y b
Fig. 18 SWIVEL BRACKET

f 7 _({m Loctite “271" Adhesive Sealant
| 94 {0 Anti-Corrosion Grease

H 95 (1 2-4-C w/Teflon

~103 -



{3 o'ty

RES MES il I FIF % &
Ref. No. Part No. Part Name 9.9115 Remarks
AlA

A4 NNT Sy b

18-1 3V3562310-0 Swivel Bracket 111
TYRT 4 wT 4 2

18-2 3V3-67117-0 Grease Fitling 111
TYRI 4 wT 407

18-3 3V3-67117-0 Grease Fitting 212
TYRT 4 w7427

i8-4 3V3-67117-0 Grease Fitting 111
Tw iy

18-5 3V3-62423-0 Bushing 111
oy vy

18-6 3V3-62127-0 O-Ring 111 NSS
Ty

18-7 3IV3-62417-0 Bushing 111 NSS
T T

18-8 3V3-62416-0 Bushing 111 NSS
Ty vy

18-9 3V3-62424-0 Washer 1)1 NSS
Ty

18-10 3V3-62442-0 Rod 111 For MF & EF
TV T4 R

18-11 3V3-62449-0 Brake Disc 212 For MF & EF
A4 NNy R L b

18-12 3V3-62447-0 Swivel Head Plate 11 For MFF & EF
AL b (M6 X 13)

18-13 210803-0613 Bolt (M6 x 13) 212 For M & EF
Ty NSV — b

186-14 3V3-62448-0 Bracket Plate 111 For MF & EF
o vy

1815 3V3-62443-0 Washer 111 For MF & EF
AV

18-16 3V3-62441-0 Handle 111 For MF & EF
+ v b (.375)

18-17 3V3-84918-0 Nut (.375) 111 For MF & EF
Y=ty 77 w7

18-18 3V3-66351-0 Reverse Lock Hook 111
AT vy

18-19 3V3-66339-0 Spring 111
AT T

18-20 3VY3-66331-0 Spring 111 For EP
ATY v

18-20 avV3-66332-0 Spring 101 For MF & EF
EVyy

18-21 945303-0800 E-Ring 11 For MF & EF
o

18-22 3V3-66319-0 Pin 111 For MF & EF
Ty b

18-23 3V3-62451-0 Troll Bracket 11 For MiF & EF
AT T

18-24 3V3-62465-0 Spring 1101 For MF & EF
b IV N o B R ZA S

18-25 3V3-62464-0 Conirol Lever 111 For MF & EF
EULT

18-26 245303-0800 E-Ring 111 For MF & EF
AL b (1375 X 1.250)

18-27 3V3-84917-0 Bolt (.375 X 1.250) 111 For EP
AFTIV T Y ey

18-28 3V3-84911-0 Stsering Link 111 For EP
Ty

18-29 3V3-84910-0 Washer 2|2 For EP

~ 104 -



R 4 NI T Sy b
Fig. 18 SWIVEL BRACKET

o

Loctite "271" Adhesive Sealant

H sa (m Anti-Corrosion Grease

2-4-C wTeflon

- 105 -



{E3 Oty

RHES AT B At FTF W &
Fef. No. Part No. Part Name 9.9115 Remarks
AA
F v b (.375)
18-30 3V3-84918-0 MNut (.375) 212 For EP
TSy b
18-31 3V3-84830-0 Bracket 111 For EP
27 Y a4 (M10 X 25)
18-32 910803-1025 Screw (M10 X 25) 212 For EP
Oy 77y oy
18-33 941303-1000 Lock Washer 212 For EP
A4 NNy R7w v
18-34 3V3562010-0 Swivel Head Ass'’y 111
Yile-Zvtw 7 2% 7 b
18-35 3V3-66305-0 Reverse Lock Shaft 111
Yy
18-36 Bearing 101 NSS
AW
18-37 3V3-66302-0 Guide 212
A5V 4 (M5 X 25)
18-38 910803-0525 Screw (M5 % 25) 111
F oy b
18-39 930403-0500 MNut 11
K7y F(M10 %X 1.5)
18-42 3V3-61307-0 Stud (M10 X 1.5) 212
Ty vy
18-43 3V3-61335-0 Washer 212
F v b (M10)
18-44 3V3-61311-0 Nut (M10) 212
A
18-45 3Y3-61336-0 Mount 212
F7IN
18-46 3V3561401-0 Cover 111 Starboard
AN —
18-47 3V3561402-0 Cover i1 Port
Il b (M8 X 100)
18-48 910803-8100 Bolt (M8 X 100) 212
AL b (M8 X 80)
18-49 910803-0860 Bolt (M8 X 60) i1
A
18-50 940203-0800 Washer 313
v b (M8B)
18-51 930103-0800 Nut {(M8) 313
7 -
18-52 Decal-Serial Overlaminate 111 NSS

~ 106 —



95 0T TS5y b
Fig. 19 CLAMP BRACKET (STERN BRACKET)

H 95 Tp 2.4-C With Teflon

- 107 —




B2 Qriy

REES s et i # FIF B %
Ref. No. Part No. Part Name 9915 Remarks
AlA

TS UTF TSy R

19-1 3Y3562112-0 Clamp Bracket il Starboard
TS5V TE 5 b

19-2 3V3562113-0 Clamp Bracket 1)1 Port
75 T AT 4

19-3 3V3862103-0 Thumb Screw Ass’y 212
TRy T

19-4 3V3-62104-0 Rivet 2|2 NSS
NV R

19-5 3V3-62102-0 Handle 2|2 NSS
A b

19-6 3Y3-62105-0 Bolt 2|2
Ty y, Vo7 AT a

19-7 3V3-62101-0 Washer-thumb screw 212
F o | (-250)

19-8 3V3-62456-0 Nut (.250) 1)1
F 5 F (B75)

19-9 3V3-62124-0 Nut (.875) LI
A7) o (M6 X 40)

19-10 910803-0640 Screw (M6 X 40) 111
NS

19-11 3V3-67521-0 Handle-carrying 111
2R

19-12 3V3-62117-0 Spacer 111
Ty vy, FbETa—T(F10)

19-13 aY3-62126-0 Washer-tilt tube (Nylon) 111
F b f‘ Fa—7

19-14 | 3V3-62193-0 Tilt Tube 111
TV, FNPFa—T(F A1)

19-15 3V3-62126-0 Washer-tilt tube (Nylon) 111
=~

19-16 | 3H8-72049-0 Label-co-pilot 1]1 For MF & EF
FINIE T vy

19-17 3V3-62121-0 Tilt Pin Ass’y i1
APV

19-18 3Y3-62122-0 Spring 111
27 4 (M6 X 40)

19-19 910803-0640 Screw (M6 X 40) 1.1
Jw | (875)

18-20 3V3-62124-0 Nut (.875) 11
7 w7

19-21 3V3-62114-0 Clip-safety 1)1
FIL b (312 X 3.50)

19-22 3V3-62133-0 Bolt (.312 X 3.50) 2|2
Ty

19-23 | 3V3-62134-0 Washer 2|2
F v h(.312)

19-24 3¥3-62139-0 Nut (.312) 2|2
F v b (.250)

19-25 | 3V3-62456-0 Nut (.250) L
X7 ) 2 (250 X 1.00)

19-26 3V3-62432-0 Screw (.250 X 1.00) 111
28—

19-27 3V3-62431-0 Lever-tilt stop-starboard side 1.1
J v b (.250)

19-28 | 3V3-62456-0 Nut (.250) i1
AT )T

19-29 3V3-62434-0 Spring-tilt stop lever screw 1)1
27 4 (250 X 1.75)

19-30 3Y3-62452-0 Screw (250 X 1.75) 111
271 = (250 X 1.75)

19-31 3V3-62452-0 Screw (.250 X 1.75) it
DIL—TT vy

19-32 3V3-62459-0 Wave Washer-tilt stop strap screw i1
F v |k (.250)

19-33 3V3-62456-0 Nut {.250) 111
X5 wT

19-34 3V3-62454-0 Strap-tilt stop-port side 111
7RIV b (250 X 1.00)

19-35 3V3-62432-0 Bolt (.250 X 1,00) 111

— 108 —



by TR I

Fig. 20 TOP COWL

—~ 109 ~




{EE Oty
REES WaES 1 T # FTF " %
Ref. No. Part No. Part Name 99|15 Remarks
AlA
N Ay
20-1 3V3SE67091-0 Top Cow! 111
TSIy b
20-2 3V3-67517-0 Bracket 111
Fj N
20-3 3V3-67512-0 Cover 111
VAN
20-4 3V3-87596-0 Latch 111
A7) a (M4 X 12)
20-5 3V3-67597-0 Screw (M4 X 12) 515
CwdJw iy
20-6 8941303-0400 Lock Washer 515
F v b (M4)
20-7 931103-0400 Nut (M4) 5 5
A b
20-8 3V3-67523-0 Insert 111 NSS
AU 4 (#10 X .5)
20-9 3V3-67522-0 Screw (#10 X .5) 2|2
TS50y hTw Y
20-10 3V3-67111-0 Bracket Ass’y 111
27 1) o (MB X 16)
20-11 910803-0616 Screw (M6 X 16) 2|2
=g -
20-12 3V3-67598-0 Roller 111
HIN Y=
20-13 3V3-67501-0 Cowl Seal 111
Fhlty b
20-14 3HBS87801-0 Decal Set 1 UNIQUE
Fh Ny b
20-14 3R3587801-0 Decal Set 1 UNIQUE
by THONT
20-15 3HBS67500-0 Top Cowl Ass'y 1111 UNIQUE, (1 through 14)

- 110 -



BOTTOM COWL & FUEL CONNECTOR

REPLIIIET aTIHNART Y

Fig. 21

H 7 (1 Loctite 271" Adhesive Sealant

111




B 'ty

RHESE HaES # i FTF 1% &
Hef. No. Part No. Part Name 991156 Remarks
AlA

A bLAre N

21-1 3Vase7100-0 Bottom Cowl 111
gady b

21-2 3V3-67165-0 Grommet 111
SwF Ty

21-3 3V3-67142-0 Latch Hook 111
A7 o (M6 X 186)

21-4 910803-0616 Berew (M6 X 16) 111
Ty vy

21-5 3V3-66308-0 Washer 101
Ty

21-6 3V3-67114-0 Bushing 414
yaiy b

21-7 3V3-67113-0 Grommet 88
Ty vy

21-8 IVa-67115-0 Washer 414
'ty b

21-9 3V3-66226-0 Grommet 111
ATy F LS~

21-10 3V3567141-0 Cowl Latch Lever 101
A7 4 (MB X 35)

21-11 910803-0635 Screw (M6 X 35) 414
YA

21-12 3V3.67105-0 Bushing 212
LTy Y

21-13 941403-1400 Wave Washer 111
Tax)aky

21-14 394-70260-0 Fuel Connector 101
27 1] 2 (M6 X 25)

21-15 910803-0625 Screw (M6 X 25) 111
A= R

21-16 3V3-70263-0 Grommet 111
SENa

2117 338-02215-0 Clip 2|2
7 a4 S

21-18 9810-5-0350 Fuel Pipe 111
75y

21-19 3V3-67187-0 Plug 212
T4 T AT, TNT I

21-20 3V3-01138-0 Fitting-Telitale 111
SRV

2121 338-02215-0 Clip 111

- 112



R AN VIS S AW i | VR s

Fig. 22 SEPARATE FUEL TANK

- 113~




{E3 Oty

RES RS il o % FIF W %
Hef. No. Part No. Part Mame 9.9|15 Femarks
AlA

T at vy T w i (12L)

221 382-70167-0 Fuel Tank Ass’y (12L) 111 UNIQUE
T aZ W= PR Tt By Ty v

22-1-1 3B2-70050-0 Fuel Gauge Yented Cap Ass'y 111
Fyw Ay b

22-1-2 3C7-70021-0 Cap Gasket 111
AANT Ay axyy

22-1-3 3E0-70270-0 Male Quick Connector 111
T a7 7w LI

22-1-4 3B2-70155-0 Elbow Tubing and Clamp Ass'y 111
oy

22-1-5 3C7-70199-0 O-Ring 111
AR %

22-1-8 3C7-70113-0 Filter 111
FIATNNTT

22-2 3He-70200-0 Primer Valve Ass’y 111
7 a XA T A

22-2-1 98AB-7-1600 Fuel Pipe A 111
T aXNaARTH(F T T4 A

22-2-2 3B82-70281-0 Fuel Connector {Tank side Female) 111
7 a XA T B

22-2-3 98AB-7-0700 Fuel Pipe B 111
vl

2224 332-70201-0 Clamp 414
T4 20T

22-2-5 3C7-70211-0 Primer Valve 111
Vvl

22-2-6 3C7-70217-0 Clamp 2|2
PaAbAT v N

22-2-7 3CT7-70220-0 Joint A Ass’y IN 101
Jad AT v OUT

22-2-8 307-70224-0 Joint A Asg’y OUT 111
T aX VAR I F (LD, T4 k=)

22-2-9 384.70250-0 Fuel Connector (Engine side Female) 111

- 14—



FotUTU, b
Fig. 25 ASSEMBLY,KIT

! EXrvUvTEyb
; Piston Ring Set

B s o e o o oo ot oo v el

P Rg—Ay FHRS Y by b |
I Power Head Gasket Set :

U i U IS L —

rFreTmT T ]

L Or—SRUTURTFy b

! Water Pump Repair Kit |
7

| ‘ """""""""" 1

L ooazy bRy MY R
} Lower Unit Gasket Set :

VU OO

- 15—



@3 Oty

REES BRES B ah 4 FTF " B
Ref. No. Part No. Part Name 9.9/15 Remarks
AlA
TPy g—hTay s with oil pan plate
25-1 3H8B87100-0 Engine Short Block 111 and two gaskets
Ex b2 o7y b (Sd)
25-2 3H6-87123-0 Piston Ring Set (5td) 111
A bhoyovs, by
3H6-00011-0 Piston Ring, Top 212
VAo y, Bh o R
3HE-00012-0 Piston Ring, 2nd 2|2
XYoo, 10
3HB-00013-0 Piston Ring, Oil 2|2
E2 L2 YUY sy b (050/8)
25-2 3H6-87124-0 Piston Ring Set (0.5 O/S) 1711
X by, by 7050/
3H6-00014-0 Piston Ring, Top 0.5 O/$ 212
EXRAYYT 2l F050/8
3H6-00015-0 Piston Ring, 2nd 0.5 0/8 2|2
A >y, A41050/8
3H6-00016-0 Piston Ring, 0il 0.5 0/% 2|2
I Ny R Ry by b
25-3 3H8-87121-0 Power Head Gasket Set 111
Ay by v odsw N
3H8-01005-0 Giasket, Cylinder Head 1|1
HAT w by Ny Fhos—
3HB-01024-0 Gasket, Head Cover 111
OYvy, 31244
3R0-07422-0 O-Ring, 3.1 —24.4 111
ATy b, ToJA R F—
3R3-02305-0 Giasket, Exhaust Cover 111
ARy b
346-01032-0 Gasket 101
AT w b
3R3-01144-0 Gasket 111
H A4y b
3R3-07432-0 Gasket 111
H Ay b
3R3-07442-0 Gasket 212
A ANy I, 3248~ 8
3H8-00121-0 Oil Seal, 32 — 48 — 8 111
AANY—I, 3244 -9
3R3-00121-0 Oil Seal, 32 - 44 — 9 111
H Ay w b
3R3-02104-0 Gasket 111
HArw b, Fy T L4
3R0-02011-0 Gasket, Carburetor 2192
Oy’ 19388
3F3-02012-0 O-Ring, 1.9 — 38.8 111
07, 35257
345-62415-0 O-Ring, 3.5 — 25.7 1|1
QY 7, AL NRLT
O-Ring, Oil Pump 1|1 NSS
oY)y, 15— 155
3H8-07635-0 O-Ring, 1.5 — 155 2(2
oYy 15107
3H8-07632-0 O-Ring, 1.5 — 10.7 111
OYrs,15~-85
3H8-07631-0 O-Ring, 1.5 — 8.5 111

- 116 -



B o'ty

RLES s B it £ F1F B &
Ref. No. Part No. Part Name 9.9(15 Hemarks
AlA

A ANy, 18 —~35—8
3H8-07025-0 Oil Seal, 18 — 35 — 8 i1

oAy Ty, 8

25-4 3V3887301-0 Lower Unit Ass’y, 8 111
o7y Py L
3Y3887302-0 Lower Unit Ass’y, L 111

FA TN KT v
25-5 3V3s63003-0 Tiller Handle Ass’y 111

Do — IR TYRTEy b
25-6 3V3-87322-0 Water Pump Repair Kit 111 420894 5

myasy MRSy by b
25-7 3Y3-87321-0 Lower Unit Gasket Set 101 41365A 3

- 117 -





